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TEST REPORT
NUMBER : BOMT17043379
DATE : 19-Aug-2017

Mermaid-Gold 9H8-371
Mermaid-Charcoal 9H8-185
Mermaid-Rouge  9H8-713

iESTF comm;zir; T(?stﬁUESTED BY THE APPLICANT) Mermaid-Slate 9H8-800
[t Mermaid-Olive 9H8-541
BURNING OF WEIGHT WEIGHT $WEIGHT
DRIPPINGS  BEFORE AFTER LOSS (%)
(sec) EXPOSURE  EXPOSURE
(Grams) (Grams)
Test 1 2 19.43 16.83 13.38
Test 2 1 19.15 16.02 16.34
Test 3 1 19.09 16.27 14.77
Test 4 1 19.04 15.27 19.80
Test 5 2 19.10 16.80 12.04
Test 6 2 18.96 16.53 12.82
Test 7 2 18.82 15.92 15.41
Test 8 2 19.03 15.96 16.13
Test 9 1 18.98 16.18 14.75
Test 10 1 18.97 15.99 15.71
AVERAGE 15.12
STD.DEV 2.1838

Requirement:

2 Sec

Conclusion: PASS

1.Burning of Drippings:

Where fragments or residues of specimens that fall to the floor of test chamber
continue to burn for more than an average 2 seconds per specimen for the sample of 10
specimens, the material shall be recorded as failing Test.

2.Average Percent weight:
Where the average weight loss of the 10 specimens in sample is greater than 40 percent,
the material shall be recorded as failing Test.

The fabic submitted for testing Pass the flam resistance requirements when tested, as
received, in accordance with the procedure outlined in the NFPA 701, Method 1.

## END OF THE TEST REPORT ##

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any
particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Addressee in respect of this report and only
accepits liability to the Addressee insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no
warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the
Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute.
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